
POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Single Lever Basin Mixer High 5306300

1 Upper body faucet ME25-H=115 1 2816710N

2 Lower body ME25-H=120 1 2816560

3 Spout M.E 1 5306430

4 Mounting Pipe 1 2812410

5 Hose M8x1-G3/8-450 2 2900995

6 Soldered pipe L=303 2 2816970

7 HandleBodyLM41 1 2816360B

8 Connector M14x1 1 5306280

9 Base 1 2816420

10 Cartridge 25 1 2812375

11 HandleArm 1 5306200

12 Nut 1 2812290a

13 Decorative cap 1 2812300

14 Screw M5x25 ISO 4029 1 9903346

15 Aerator M16,5x1 1 2152215

16 Mounting Set 1 2812980

17 O-ring11x1,5 EPDM70 NSF61/WRAS 1 9916096

18 O-ring 7,1x1,5 4 9917051

19 O-ring38,2x3 1 9917380

20 Screw M5x5 PN-EN ISO 4027 1 9903160


